
COST OF PHOSPHORUS REMOVAL
AT

WISCONSIN PUBLICALLY-OWNED
TREATMENT WORKS

PREPARED BY

MARK B. WILLIAMS, P.E.
Professional Consultant

WISCONSIN DEPARTMENT OF NATURAL RESOURCES
Division of Customer and Employee Services
Bureau of Community Financial Assistance

Environmental Loans Section

DECEMBER 2012



TABLE OF CONTENTS

EXECUTIVE SUMMARY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . i

1.0  INTRODUCTION . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2.0   DESCRIPTION OF STUDY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2
[...]
phosphorus removed per day) versus the Design Population.
• Graphs B.5, C.5, D.5 show the Capital Cost versus Influent Phosphorus Loading

(lbs/day)
• Graphs B.6, C.6, D.6 show the unit Phosphorus Removal Capital Costs versus the

Influent Phosphorus Loading.

Because of the large variations in costs and facility sizes of the surface water discharges
evaluated in this study, all the data graphs are shown on logarithmic scales.  Each data graphs shows
the best fit line for the data as determined by the Excel software.  The formula for each line and the
coefficient of determination is shown on each graph.  These lines constitute cost curves that would
allow the calculation of capital costs or unit capital costs when only the population, influent flow
rate, or influent phosphorus loading is known.  

As a group these graphs show that the capital cost of phosphorus removal increases with
increasing population, influent flow rate, and influent phosphorus loading.  The rate of increase of
the capital costs is asymptotic and the slope of the curve of the best fit line approaches zero for very
large facilities.

When expressed in unit costs of dollars per pound phosphorus removed per day, this study
keenly illustrates the economies of scale at play between the phosphorus removal costs for small
communities versus those for large discharges.  The unit cost of phosphorus removal varied from
about $3.8 million per pound phosphorus removed per day at a treatment facility with a design
service population of about 140 people (Wrightstown Sanitary District #2) to about $11,300 per
pound phosphorus removed per day at a treatment facility with a design service population of about
11,500 persons (City of Monroe). For the Milwaukee Metropolitan Sewerage District Jones Island
Treatment facility (design service population: 652,100) the unit cost is estimated to be $31,800 per
pound phosphorus removed per day.  The unit rate for the Madison Metropolitan Sewerage District
(design service population: 379,100) is $20,800 per pound phosphorus removed per day.

When describing the unit phosphorus removal cost for a given POTW, the influent
phosphorus mass in pounds per day is calculated based on the assumed design influent flow rate (in
million gallons per day) and either the known or assumed influent phosphorus concentration (in
mg/l).  Likewise the effluent mass loading is calculated based on the assumed design flow rate and
the assumed phosphorus effluent limit for that POTW.

3.3 Extrapolated Statewide Phosphorus Removal Cost

The phosphorus removal costs estimated by this study are not the entire picture, however,
because only 41% of the permitted POTW surface water dischargers were evaluated.  Of the 217
POTWs evaluated, cost estimates were made for all 202 Category 3 watershed POTWs (watershed



12

categories were previously defined in Section 2.4 of this report).  However, time permitted
evaluation of  only 15 Category 2 POTWs; no Category 1 POTWs were reviewed.  Using the data
from Table 3.1, it is possible to extrapolate an estimate of the state wide cost of phosphorus removal
by multiplying the average cost of phosphorus removal for each effluent grouping shown in Table
3.1 by the total number of dischargers which fall into that effluent category.  The results of this
extrapolation are shown in Table 3.2.   Note that the number of facilities listed for the 0.1 to <0.5
mg/l group includes both one-half of the Category 2 watershed dischargers and 33 dischargers from
the Category 3 watersheds which were determined would have less stringent effluent limits based
on TMDL studies than the 0.05 mg/l phosphorus limit assumed for that watershed category.  The
number of dischargers shown for the 0.5 to <1.0 mg/l effluent group consists of the other half of the
Category 2 watershed dischargers.  It is assumed that there is no costs or only marginal costs
associated with phosphorus removal for the Category 1 watershed dischargers.

TABLE 3.2
ESTIMATED STATEWIDE COST OF PHOSPHORUS REMOVAL

EFFLUENT
PHOSPHORUS

CONCENTRATION

TOTAL NUMBER OF
FACILITIES IN

EFFLUENT GROUP

AVERAGE COST OF
PHOSPHORUS

REMOVAL FOR
EFFLUENT GROUP

TOTAL COST
FOR EFFLUENT

GROUP

<0.1 mg/l 146 $3,752,000 $547,684,000

0.1 to  <0.5 mg/l 132 $5,720,200 $755,066,400

0.5 to  <1.0 mg/l 99 $484,000 $47,916,000

TOTALS 377 $1,350,666,000
 [Note: 377 facilities + 22 no cost facilities + 131 Category 1 watershed dischargers = 530 facilities]

 This extrapolated value is skewed, however, because of the higher average cost for the 0.1
to < 0.5 mg/l effluent group when compared to the average cost for the <0.1 mg/l group.  The data
statistics presented in Appendix E show that the 25 dischargers in the 0.1 to <0.5 mg/l effluent group
were, as a group, larger facilities than the 146 facilities in the <0.1 mg/l effluent group. Since the cost
of phosphorus removal is a function of both technology cost to meet effluent requirements and
facility size, the costs associated with the facility size make up for the less sophisticated technologies
needed to meet the less stringent effluent limits of the 0.1 to <0.5 mg/l group.

Given that the 25 facilities evaluated in the 0.1 to <0.5 mg/l group is only 20% of the total
number of facilities in that effluent group, it is reasonable to expect that if all facilities in this effluent
group were evaluated, the average cost of phosphorus removal would decrease and ultimately be less
than the average for the <0.1 mg/l effluent group.  If it is assumed that the average cost of phosphorus
removal for the 0.1 to <0.5 mg/l group is somewhere between the average cost of the <0.1 mg/l group
and the last effluent group, the expected average cost would be in the range of $2,000,000 to
$2,500,000 for each facility.  Based on this, the extrapolated cost of the 0.1 to <0.5 mg/l effluent



13

group would range from $264,000,000 to $330,000,000. Using assumption, the total capital cost of
phosphorus removal in Wisconsin would range from $859,600,000 to $925,600,000.



14

4.0 STUDY ASSUMPTIONS

Following is a listing of assumptions used when making the CAPDETWorks cost estimates for
phosphorus removal.

1. When available design information did not specify the minimum and maximum flow influent
flow rates, the minimum flow was generally estimated to be about 10% of the average design.
The design maximum flow was assumed to be proportionately equal to the current 5-year
maximum flow/average flow rates.

2. Unless otherwise known from influent monitoring or from design reports, design influent
phosphorus loading is assumed to be 8.0 mg/l.

3. Monitoring data occasionally showed a value of zero for reported data.  In these cases the
zero entry was not considered with determining annual average values for the monitored
parameters.

4. Financial information:
• Discounted Interest Rate = 0.75% (February, 2010)
• Marshal & Swift Cost Index = 1457.4 (Dec. 2010)
• Engineering News Record Index = 8802.4 (Dec. 2010)
• Chemical Engineering PIPE Index = 819.5 (projected Dec. 2010)

5. Land Costs were not included in the CAPDETWorks cost estimates.

6. When permit limits vary by season, the most stringent effluent limits was used in the
CAPDETWorks estimate.

7. Some communities are required by permit to monitoring and report effluenCBOD5 instead
of  BOD5.  These same communities generally are required to monitor and report influent
BOD5.  This made determination of the reserve capacity of treatment system difficult.  In
these cases, the reported effluent CBOD5 concentrations were considered to equal to BOD5
for the purpose of calculating the BOD5 removal efficacy.  Equating the CBOD and BOD
values in this manner results in the reserve capacity of the treatment system to be understated.

8. CAPDETWork process and equipment design defaults were used unless specific design
information was known.  Known operating conditions such as design flow rates, design
BOD5 and suspended solids loadings, and effluent limits were used.

9. CAPDETWorks default design parameters for clarifier and settling tanks were changed to
matchNR110.18, Wis. Adm. Code requirements.

10. Unless specifically known from available treatment facilities description, it was assumed the
all treatment facilities are equipped with influent pump stations.  Influent pump stations were



15

assumed to be equipped with constant speed pumps.  Smaller system (<0.1 mgd) were
assumed to be equipped with two pumps, systems with design influent rates between 0.1 and
0.5 mgd were assumed to be equipped with three pumps.  Larger systems were assumed to
be equipped with four pumps for influent flow rates between 0.5 and 1.0 mgd, and facilities
larger than 1.0 mgd were equipped with five pumps.

11. The project Work plan called for sand filtration for treatment facilities meeting a 0.1 mg/l
effluent phosphorus limitation while advanced filtration would be required for systems
meeting a more stringent effluent phosphorus limit of <0.1 mg/l.  Unfortunately,
CAPDETWorks provided effluent limits for sand filtration and does not contain cost
information for advanced filtration equipment and thus was non-distinguishing for the two
effluent conditions.   A difference was forced, however, by reducing the allowable hydraulic
loading rate to the sand filters for systems meeting <0.1 mg/l effluent phosphorus and a larger
hydraulic loading rate for those facilities meeting 0.1 mg/l.  This resulted in large sand filters
and thus a higher cost of filtration equipment for the more stringent effluent situation.

12. Unless otherwise specified, alum addition was assumed for chemical precipitation of
phosphorus.

13. Most Wisconsin wastewater treatment facilities dispose of treated waste biosolids by
application to agricultural lands.   CAPDETWorks only provides equipment cost for disposal
of waste sludge by landfilling.  The landfilling equipment costs were assumed to equal to the
equipment costs of land application.

14. Sludge handling facilities were determined based on the current configuration of the treatment
facility.  For smaller facilities with aerobic digestion and storage units, the cost estimated
assumed an increase in the size of these facilities based on predicted sludge generation.  For
larger facilities, generally using anaerobic digestion, the cost estimate assumed expanded
anaerobic digestion with dewatering process to reduce sludge volume for storage and ultimate
disposal.

15. For very small treatment facilities, it is assumed that the facility would not purchase sludge
hauling equipment for disposing of sludge, but would have the hauling done by contract or
with existing equipment.  For these facilities, the equipment cost associated with sludge
disposal has not been included in the CAPDETWorks cost estimate.

16. Sludge storage tanks assume where assumed to have a 180 days storage capacity.  Storage
tanks were assumed to be circular concrete tanks with variable sludge storage depths and a
2-foot freeboard.  Tank wall and floors were assumed to be one  foot thick.  Tank covers were
assumed to be 10% of the tank construction costs.

17. Septage receiving stations/tanks were assume to have a volume equal to 1% of design average
flow and a 24-hour holding time.  The calculated volume was equated to equivalent 5,000-



16

gallon septic tanks at an assumed cost of  $6,000 per septic tank.

18. Dechlorination tanks and equipment were assumed to be 30% of the costs of chlorination
tanks and equipment based on a based on a 10-minute contact time in dechlorination
compared to 30 minutes for chlorination.



17

5.0 REFERENCES

Cadmus Group, Inc. 2009. Nutrient Control Design Manual State of Technology Review Report.
EPA/600/R-09/012. Washington, D.C.: United States Environmental Protection Agency.

Cadmus Group, Inc. 2012.  Nutrient Control Design Manual. EPA/600/R-10/100. Washington,
D.C.: United States Environmental Protection Agency.

Jiang, F., Beck, M.B.,  Cummings, R.G,, Rowles, K.,  and Russell D. 2004. Estimation Of Costs
Of Phosphorus Removal In Wastewater Treatment Facilities. Chicago, Ill.: Construction De
Novo.

Jiang, F., Beck, M.B., Cummings, R.G,, Rowles, K., and Russell D. 2004.  Pollutant Trading:
Estimating Costs of Phosphorus Removal in Wastewater Treatment Facilities. Conference
Proceedings of the 2004 Georgia Water Resource Conference, held April 23-24, 2004, at the
University of Georgia). 

Jiang, F., Beck, M.B.,  Cummings, R.G,, Rowles, K.,  and Russell D. 2005.  Estimation of Costs
of Phosphorus Removal In Wastewater Treatment Facilities: Adaptation of Existing Facilities.
Chicago, Ill.: Construction De Novo.

 Kang, S.J., Olmstead, K., Takacs, K.., and  Collins, J. 2008. Municipal Nutrient Removal
Technologies Reference Document. EPA 832-R-08-006.  Washington, D.C.: United States
Environmental Protection Agency.

Park, J.K. 2003. Biological Nutrient Removal Theories and Design (Power Point
Presentation). Madison, Wis.: University of Wisconsin - Madison.

Ragsdale, D. 2007. Advanced Wastewater Treatment to Achieve Low Concentration of
Phosphorus.  EPA 910-R-07-002.  Washington, D.C: United States Environmental Protection
Agency, Region 10.

Shin, J.K., Olmstead, K.., Takacs, K., Collins, J.  2008. Municipal Nutrient Removal
Technologies Reference Document, Volume I - Technical Report. EPA 832-R-08-006.
Washington, D.C.: United States Protection Agency.

Shin, J.K., Olmstead, K.., Takacs, K., Collins, J.  2008a. Municipal Nutrient Removal
Technologies Reference Document, Volume II - Technical Report. EPA 832-R-08-006.
Washington, D.C.: United States Protection Agency.

Strand Associates, Inc., 2008.  Opinions of Probable Cost of Achieving Lower Effluent
Phosphorus Concentrations at Wastewater Treatment Plants in Wisconsin, a report for the
Wisconsin Municipal Environmental Group. Madison, Wis.: Strand Associates, Inc.

Strand Associates, Inc. 2011. Report for the City of Waukesha, Wastewater Treatment Facilities Plan.
Madison, Wis.: Stand Associates, Inc.

Strand Associates, Inc., 2012.  Probable Cost of Achieving Lower Effluent
Phosphorus Concentrations at POTWs Update to August 20-08 MEG Report, a letter report
for the Wisconsin Municipal Environmental Group. Madison, Wis.: Strand Associates, Inc.

Strom, P.F. 2006. Technologies to Remove Phosphorus from Wastewater.  New Brunswick,
New Jersey: Rutgers University.



18

WDOA (Wisconsin Department of Administration. 2010.  Wisconsin Department of Administration
Excel Spreadsheet "Final Population Projections for Wisconsin Municipalities: 2000 - 2025".
Madison, Wis.: Wisconsin Department of Administration.

WDNR (Wisconsin Department of Natural Resources). 1999.  Biological Phosphorus Removal
Potential Test, Research Report 179. Madison, Wis.: Wisconsin Department of Natural
Resources.

WDNR (Wisconsin Department of Natural Resources). 1997.  Wastewater Characterization for
Evaluation of Biological Phosphorus Removal, Research Report 174. Madison, Wis.:
Wisconsin Department of Natural Resources.

Weston (Roy F.), Inc.. 1985. Emerging Technology Assessment of Phostrip, A/O, and Bardenpho
Processes for Biological Phosphorus Removal. PB85-165744. Washington, D.C.: United
States  Environmental Protection Agency.

Zahreddine, P. 2008. EPA’s Municipal Nutrient Removal Technologies Reference Document.
Power Point Presentation: Nutrient Reduction and Efficiency Workshop, November 18–20,
2008, Ft. Mitchell, Kentucky.



APPENDIX A
LIST OF EVALUATED FACILITIES



SEWERAGE AUTHORITY

PRESUMED 

PHOSPHORUS 

EFFLUENT LIMIT FOR 

STUDY          (mg/l)

 PHOSPHORUS 

REMOVAL COST 

ESTIMATE       (2012 

DOLLARS)   (ENR 

CCI: 9171.73) 

Total Needs Estimate $         702,305,000 

ABBOTSFORD WASTEWATER TREATMENT FACILITY 0.05 1,057,000$             

ADAMS WASTEWATER TREATMENT FACILITY 0.05 1,867,000$             

ALGOMA WASTEWATER TREATMENT FACILITY 0.05 1,152,000$             

ANTIGO CITY OF 0.05 1,589,000$             

APPLETON WASTEWATER TREATMENT FACILITY 0.200 25,809,000$          